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FCC Part 15.247_KDB558074_Test Report

FCC ID:2ALB6-T4HU1714

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
BLE 2402 Antl 0.6866 0.5 PASS
BLE 2440 Antl 0.6911 0.5 PASS
BLE 2480 Antl 0.6966 0.5 PASS




FCC ID:2ALB6-T4HU1714

FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth BLE 2402 Antl

Agilent Spectrum Analyzer - Occupied BW

RL RF S0G  AC SEMSEPULEE] ALIGN AUTO

04:05:02 PMMov 20, 2017

||enter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.40199561 GHz
Ref Offset 14.5 dB
10 dB/div Ref 20.00 dBm 4.3576 dBm
Log 1
00 /\J Center Freq||
0.00 [ < 2.402000000 GHz
-10.0
200 A
300 .:—h'-*\./ \n“"_"—""'\
400 WN"M"WJJ/ \*W“""m
-50.0
-50.0
-70.0
Center 2.402 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Auto Man
Qccupied Bandwidth Total Power 11.4 dBm
1.0296 MHz Freqoftect
Transmit Freq Error 2.330 kHz OBW Power 99.00 % OHz
x dB Bandwidth 686.6 kHz x dB -6.00 dB

MSG

6dB Bandwidth_BLE_2440_Ant1

Agilent Spectrum Analyzer - Occupied BW

RL RF S0Q  AC ALIGMN AUTO

ISTATUS

04:07:53 PMMov 20, 2017

||enter Freq 2.440000000 GHz Center Freq: 2.440000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.4399948 GHz
Ref Offset 145 dB
10dB/div Ref 20.00 dBm 4.6523 dBm
Log 1
oo ‘ Center Freq||
0.0 ta i Ml 2440000000 GHz
10,0 -
7
-20.0
.30.0 f""'*"ﬁ-_ﬂ/ \'N"“"""'"\
a0 mwf"j/ -\\VVW""WW\,._
-40.0 L
500
-50.0
-70.0
Center 2.44 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Aut M
Qccupied Bandwidth Total Power 11.7 dBm i o
1.0302 MHz Freqoftset
Transmit Freq Error 2.042 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 691.1 kHz x dB -6.00 dB

MSG

ISTATUS




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

6dB Bandwidth_BLE_2480_Ant1

SEMSE:PULSE]

ALIGN AUTO 04:03:31 PMMov 20, 2017

Ienter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold:> 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.4799951 GHz
Ref Offset 145 dB
10dBidiv___ Ref 20,00 dBm 4.3806 dBm
Log 1
oo H’J Center Freq||
0m P [T 2.480000000 GHz
-10.0 /
-20.0
-30.0 r‘"‘“"_m-’/ \w-ﬂm-\
400 WV/ \W%
e v
-50.0
-60.0
-70.0
Center 2.48 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Auto Man
Occupied Bandwidth Total Power 11.5 dBm
1.0267 MHz Freqoftset
Transmit Freq Error 880 Hz OBW Power 99.00 % OHz
x dB Bandwidth 696.6 kHz x dB -6.00 dB

MSG

STATUS
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FCC Part 15.247_KDB558074_Test Report

FCC ID:2ALB6-T4HU1714

2.0ccupied Bandwidth

Test Mode | Test Channel Ant OBW[MHZz] LimitfMHz] Verdict
3.Maximum peak conducted output power

Test Mode N:I'est . Ant Power[dBm] Limit[dBm] | Verdict

BLE 2402 Antl 5.578 30 PASS

BLE 2440 Antl 5.584 30 PASS

BLE 2480 Antl 5.330 30 PASS




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

Maximum peak conducted output power BLE 2402_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:05:13 PM Moy 20, 2017
Icenter Freq 2.402000000 GHz Avg Type: Log-Pur macE[1g45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #Atten: 40 dB verP PPPPP
Auto Tune
Ref Offset 14.5 dB Mkr1 2.401 716 GHz
10 dBidiv  Ref 20.00 dBm 9.578 dBm
Log
‘ Center Freq
100 /Q1 2.402000000 GHz
0o \..
/ \ StartFreq
100 2.389500000 GHz
=0 Stop Freq
2.414500000 GHz
-30.0
0 CF Step
2500000 MHz
Auto Man
-50.0
00 Freq Offset
0Hz
700
Center 2.40200 GHz Span 25.00 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Maximum peak conducted output power BLE 2440 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:08:04 PM Moy 20, 2017
ICenter Freq 2.440000000 GHz | Avg Type: Log-Pwr e[ 23456  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bkt
[FGainlow  #Atten:30 dB veT|P FEFFP
Auto Tune
Ref Offset 14.5 dB Mkr1 2.439 859 GHz
10dBidlv  Ref 20.00 dBm 5.584 dBm
fLog
‘ Center Freq
100 .1 2.440000000 GHz
0.oo
StartFreq
100 / \ 2.427500000 GHz
e Stop Freq
2.452500000 GHz
-30.0
400 CF Step
' 2500000 MHz
Auto Man
-50.0
o0 Freq Offset
0Hz
-70.0
Center 2.44000 GHz Span 25.00 MHz

Res BW 3.0 MHz

#VBW 8.0 MHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS




R FCC Part 15.247_KDB558074_Test Report

FCC ID:2ALB6-T4HU1714

Maximum peak conducted output power BLE 2480 Antl

Agilent Spectrum Analyzer - Swept SA
i RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 04:09:42 PM Mov 20, 2017

ICenter Freq 2.480000000 GHz | Avg Type: Log-Pwr mece[[2z45¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE | M ki
IFGain:Low #Atten: 30 dB ver|P PPPPP
Ref Offset 145 dB Mkr1 2.479 941 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 5.330 dBm
Log
Center Freq
100 /_,1 2.480000000 GHz
0.oo |
StartFreq
-100 / \ 2.467500000 GHz
e StopFreq
2.492500000 GHz
-30.0
-40.0 CF Step
2500000 MHz
Auto Man
-50.0
-60.0 Freq Offset
0Hz
700
Center 2.48000 GHz Span 25.00 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

MSG ISTATUS
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FCC Part 15.247_KDB558074_Test Report

FCC ID:2ALB6-T4HU1714

4.Maximum Peak power spectral density

Test Mode ([Test Channel Ant PSD[dBm/3kHz] LimitfdBm/3kHz]| Verdict
BLE 2402 Antl -10.249 8.00 PASS
BLE 2440 Antl -9.887 8.00 PASS
BLE 2480 Antl -10.158 8.00 PASS

Maximum Peak power spectral density BLE 2402 _Antl

hgllent Spectrum Analyzer - Swept SA

SEMEE: UL

SLTGN AUTO 0K05:20 PR boy 20, 2017

el FL SOR AT
Avg Type: Log-P' TRACE Frequency
iCenter Freq 2.402000000 GpHnoz- — *I THig:Free Run Mvé}H ¥pe: Lod-Puir D235 5
FGainlow  #Atten: 30 dB cer|F FEEEP
Ref Offset 14.5 dB Mkr1 2.401 977 5 GH Auto Tune
10 dBidiv Ref 20.00 dBm -10.249 dBm
JLog
Center Freq
100 2.402000000 GHz
0.0
1 StartFreq
400 ¢ 2.401250000 GHz
o " ’ﬂm Wm ’hmhf'uﬂ I
ﬂ‘\{ lwl o ! 'U |' StopFreq
! 2402750000 GHz
A0 .ﬂkl'l UL w
-40.0 3 W w| CF Step
N W 150,000 kHz
Auto Man
00 "Q, I
i g
o Freq Offset
0Hz

0.0

es BW 3.0 kHz

Ignenter 24020000 GHz

#VBW 10 kHz

Span 1.030 MHz

Sweep 198.2 ms (1001 pts

MEE

STATUS

Maximum Peak power spectral density BLE 2440 Antl




R FCC Part 15.247_KDB558074_Test Report

Tonscend
FCC ID:2ALB6-T4HU1714
Rl ==I 0@ ac SENSEPLLSE AT AT ek 08 17 PMRw 20, 2017 Frequency
Avg Type: Log-Pwr TRACE
Center Freq 2440000000 G;!;!g: Yhde ._._.| Trig: Free Run A:gﬁHmlf 10:‘1% THE ;ﬂm'a.'.wz ot
IFGain:Low #Mtten: 30 4B veT|F FRPPP
Ref Offset 145 dB MKr1 2.439 977 5 GHZ Auto Tune
10cBiiiv  Ref 20.00 dBm -9.887 dBm
JLeg
0.0
0.00
.1
100
o e T iy
Tk T
310 Ihl |JVM”
-40.0 'm
BJD'W*“H Wll'ﬂ ]
50 FreqOffset
. 0Hz
700
Center 2.4400000 GHz Span 1.040 MHz
I#Res BW 3.0 kHz #VEW 10 kHz Sweep 158.2 ms (1001 pts)
MG STATUS
Maximum Peak power spectral density BLE 2480 Antl
RL R =I S0g AC SERSERULSE ALTEN AUTD 0 1955 PM Mo 20, 2017 Frequency
Avg Type: Log-Pwr TRACE
Center Freq 2.480000000 GF!:g:we +| Trig:Fres Fun Mvgan ine: Log iz 2458
IFGain:Lowi #Atten: 30 dB peT|P FPPPP
w0 Q77 Auto Tune
Ref Offset 14.5 dB Mkr1 2.479 977 5 GHz
10 derelv  Ref 20.00 dBm -10.158 dBm
fLog
Center Freq
10.0
0.00
-100
. (MWMW .MW
30 av‘hqj}nm
A0 0 I\]ﬂl'
10 JU\['I
0 Freq Offset
. 0OHz
700

Center 2.4800000 GHz
es BW 3.0 kHz

#VBW 10 kHz

Span 1.050 MHz

Sweep 158.2 ms (1001 pts)

4S5

STATUS




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict
Mode Channel Power[dBm] [dBm] [dBm]

BLE 2402 Antl 4.508 -43.965 -15.49 PASS
BLE 2480 Antl 4.497 -42.928 -15.5 PASS

Band-edge for RF Conducted Emissions_ BLE 2402 Antl

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 04:05:38 PMMov 20, 2017

ICenter Freq 2. 357000000 GHz #Avg Type: RMS macE[lzgasp |  Freduency
PHO: Fast —=— 11ig:Free Run Avg|Hold: 1010 TYPE| M ekt
IFGain:Low  #Atten: 30 dB verfP PPP PP
e Ofect 145 a5 Mkré 2.347 800 GHZ Auto Tune
0 Biaie_Ref 20.00 dBm -43.965 dBm
1n0 }1\/] Center Freq
0.00 H 2357000000 GHz
-10.0 1549 Ellm
e L StartFreq
=00 4 \12 2310000000 GHz
40D { ?.3 W \|
200 Mwwh it
a0 StopFreq
2.404000000 GHz
=00
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (3001 pts) 9.400000 MHz
MKR MODE TRC SCL FUMCTION FUMCTION WIDTH FUMCTION VALUE A M Man
1 III-II___
2 III.I]___
| 2390000GHz[ 47013dBm| [ | ] Freq Offset
|  2347800GHz[ 43965dBm| | | ] 0 Hz
I

STATUS

Band-edge for RF Conducted Emissions_BLE_2480_Antl




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

il RL RF S0 G

AC

ALIGN AUTO

04:10:06 PMMov 20, 2017

Icenter Freq 2.489000000 GHz #Avg Type: RMS macE[l2a45g |  Freduency
PNO: Fast —— T1rig: Free Run Avg|Hold: 1010 TYPE| M ekt
IFGain:Low #atten: 30 dB verfP FFFFP
Auto Tune
Mkrd 2.494 291 00 GHz
Ref Offset 14.5 dB
19 Biai_Ref 20.00 dBm -42.928 dBm
100 1 Center Freq
0.00 /’"'“ \ 2439000000 GHz
-10.0 rf Wlll -15.50 dBm|
=00 FJ \,\ StartFreq
00 J W 4 2478000000 GHz
R Pe. - 2 ‘ 3
00 MWWWM«AW ST YPRPIPE (TR P 8 P ,-'-L-MW
00 Stop Freq
' 2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz
MER MODE| TRC) SCL " Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A M Man
| 4497 dBm| ]
| -46.907 dBm| ]
| 46.264 dBm| ] Freq Offset
I ]
I ]
I ]
I ]
1 ] ]
1 ] ]
< >
MSG STATUS
6.RF Conducted Spurious Emissions
Test Test StartFre | StopFre | RBW | VvBW Max. 1 it
Mode |Channel| 2™ | MHz] | MHz] | [kHz | [kHz |PrefldBmI [b%"r‘f]'] [aBm] | Verdict
BLE 2402 | Antl 30 25000 100 300 4350 | -37.709 [<-15.65| PASS
BLE 2440 | Antl 30 25000 100 300 4637 | -37.822 15<3-63 PASS
BLE 2480 | Antl 30 25000 100 300 4385 | -37.522 15<b:15 PASS




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

RF Conducted Spurious Emissions BLE 2402 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 04:05:42 P MNow 20, 2017
|ICenter Freq 2.402000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PHO: Wide —»— 1rig: Free Run Avg|Held: 10110 TYPE| M ke
IFGain:Low  #Atten: 30 dB pETF PRPEF
Auto Tune
Ref Offset 145 dB Mkr1 2.401 996 5 GHz
10 dBidiv ~ Ref 20.00 dBm 4.350 dBm
Log
Center Freq
100 1 2.402000000 GHz
oo //\’J [Py
StartFreq
-0 / \ 2.400000000 GHz
f’/ \\ BEEEEED [
e V/ \ Stop Freq
2.404000000 GHz
300 it A
e Mtr/ \W\In‘ﬁ i CF Step
400.000 kHz
.,,JW W %\Hﬁl Auto Man
-500
500 Freq Offset
. 0Hz
-70.0
Center 2.402000 GHz Span 4.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

M3G

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0%  AC SEMEEPULSE ALIGHN AUTO 04:06:18 PMMNow 20, 2017 F
ICenter Freq 12.515000000 GHz | . #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Held: 8110 THPE | Wi
IFGain:Low  #Atten: 30 dB DETIF PP PP R
Auto Tune
Ref Offset 14.5 dB Mkr2 24.906 GHz
10 dBidlv  Ref 20.00 dBm -37.709 dBm
Log
Center Freq
08 1 12.515000000 GHz
0.00
StartFreq
00 30.000000 MHz
-15.65 dBm)|
e Stop Freq
25,000000000 GHz
-30.0
400 CF Step
2.497000000 GHz,
Auto Man
500
500 Freq Offset
0 Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

M3G

STATUS

RF Conducted Spurious Emissions BLE 2440 Antl




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

Res BW 100 kHz

#VBW 300 kHz

RL S0 & SEMSE:PULSE ALIGN AUTO 04:08:28 PMMNow 20, 2017
ICenter Freq 2 440000000 GHz #Avg Type: RMS macE[l2345¢0( reduency
PNO: Wide —— 1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 14.5 dB Mkr1 2.439 993 5 GHz Auto Tune
10 dBidiv Ref 20.00 dBm 4.637 dBm
Log
CenterFreq
100 1 2.440000000 GHz
0.0 il e
- StartFreq
100 / \ 2438000000 GHz
// \\ R =T o ——
-200 J \'w Stop Freq
2.442000000 GHz
300 i MY
-400 ."‘I-pu Ww / \’/% anﬁu. CF Step
400.000 kHz
W % LW\' Auto Man
-50.0
600 Freq Offset
0Hz
-70.0
Center 2.440000 GHz Span 4.000 MHz

Sweep 1.067 ms (8001 pts)

STATUS

RL S0 & SEMSE:PULSE ALIGN AUTO 04:08:57 PMMNow 20, 2017 F
|Center Freq 12 515000000 GHz \ #Bvg Type: RMS TRECE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 810 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 145 dB Mkr2 23.243 GHz
10 dBidiv  Ref 20.00 dBm -37.822 dBm
fLog
Center Freq
00 1 12.515000000 GHz
[on
StartFreq
100 30.000000 MHz
-15.36 dBm|
it Stop Freq
25.000000000 GHz
-30.0
’2
400 CF Step
' 2.497000000 GHz
Auto Man
-A0.0
o0 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions BLE 2480 Antl




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

Res BW 100 kHz

#VBW 300 kHz

RL S0 & SEMSE:PULSE ALIGN AUTO 04:10:17 PMMaw 20, 2017
ICenter Freq 2 480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 145 B Mkr1 2.479 993 5 GHZ Auto Tune
10 dBidiv Ref 20.00 dBm 4.385 dBm
Log
Center Freq
100 1 2.480000000 GHz
- /‘\h) ™,
' L
StartFreq
-100 / \ 2 478000000 GHz
X/ \\ BEEFEED
e J \w StopFreq
2.482000000 GHz
300 il M\\w
0 - »/ e - CF Step
400.000 kHz
TR T TRLLY
-50.0
600 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 4.000 MHz

Sweep 1.067 ms (8001 pts)

STATUS

RL 50 ¢ SEMSE:PULSE ALIGN AUTO 04:10:46 PMMNow 20, 2017 F
|Center Freq 12 515000000 GHz \ #Bvg Type: RMS TRECE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 810 TYPE| I bt
IFGain:Low #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 145 dB Mkr2 24.825 GHz
10 dBidiv  Ref 20.00 dBm -37.522 dBm
fLog
Center Freq
oo 1 12515000000 GHz
[on
StartFreq
oo 30.000000 MHz
-15.62 dBm)|
it Stop Freq
25,000000000 GHz
-30.0
400 CF Step
2.497000000 GHz
Auto Man
-A0.0
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

STATUS




\\ FCC Part 15.247_KDB558074_Test Report
¢ FCC ID:2ALB6-T4HU1714

7.Restrict-band band-edge measurements

Test Test Power . Ground E Limit .
Mode Channel AT | (e [dBm] (CElr Factor |[dBuV/m] DI el [dBuV/m] Vel
BLE 2402 Antl | 2310.0| -38.01 3.33 0 60.58 PEAK 74 PASS
BLE 2402 Antl | 2310.0| -47.63 3.33 0 50.96 AV 54 PASS
BLE 2402 Antl | 2390.0| -36.92 3.33 0 61.67 PEAK 74 PASS
BLE 2402 Antl | 2390.0 | -47.40 3.33 0 51.19 AV 54 PASS
BLE 2480 Antl | 2483.5| -36.40 3.33 0 62.19 PEAK 74 PASS
BLE 2480 Antl | 2483.5| -47.13 3.33 0 51.46 AV 54 PASS
BLE 2480 Antl | 2500.0 | -36.02 3.33 0 62.57 PEAK 74 PASS
BLE 2480 Antl | 2500.0 | -47.04 3.33 0 51.55 AV 54 PASS

Restrict-band band-edge measurements BLE 2402 Antl PEAK
Agilent Spectrum Analyzer - Swept SA
il RL RF 06 AC SEMNSE:PLLSE ALIGN AUTO 04:06:35 PMNoy 20, 2017
Icenter Freq 2.357000000 GHz Avg Type: Log-Pwr macE[lz455|  Freauency
PNO: Fast —»— T1tig:Free Run Avg|Hold: 10110 TYPE IVt
IFGain:Low #atten: 30 dB cerfP FRFFP
Auto Tune
Mkr3 2.390 000 GHz
Ref Offset 14.5 dB
10dBiciv__Ref 20.00 dBm -36.924 dBm
104 }/1 CenterFreq
0.0 2.357000000 GHz
00 / \ —
=0 3 StartFreq
A0 "_ R — T T 2310000000 GHz
0 g ; : . iy
500
00 Stop Freq
2.404000000 GHz
-/0.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MER| MODE TRC SCL by ¥ FUNCTIOMN FUMCTION WIDTH FUMCTIOM WaLUE A m Man
@ N[ [f[  2401873GHz[  5431dBm[ [ 0| |
)l N | [f| 2310000GHz| -38006dBm| | [ ]
N[ [f] 2390000GHz| 36924dBm| [ [ ] Freq Offset
g = ) 0 Hz
¢ Il
7
s
o
10 I
@ [ [ |
< >
MSG STATUS
Restrict-band band-edge measurements BLE 2402 _Antl AV




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

S0a

AC ALIGN AUTO 04:06:49 PMNoy 20, 2017

|Center Freq 2.357000000 GHz Avg Type: Log-Pwr macE[lz455 |  Freauency
PNO: Fast —»— T1tig:Free Run Avg|Hold: 1/10 TPE M Wohfot
IFGain:Low  MAtten:30 dB verfP FPPFF
Auto Tune
Ref Offset 145 dB Mkr3 2.390 000 GHz
19 dBidiv_Ref 20.00 dBm -47.396 dBm
100 CenterFreq
0.00 2.357000000 GHz
400 J} |
=200 ><
/ \ StartFreq
A0 , 5 / 2310000000 GHz
-40.0
|
-50.0
. StopFreq
2.404000000 GHz
00
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #/BW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTIOM W&LUE A m Man
III--___
2 | N | | 2310000GHz| 47626dBWM| | [ |
| 2390000GHz| 473%dBm| | | ] Freq Offset
g - ] 0 Hz
]
6 I B N R
7 - ]
8 - ]
13 ]
11 I O I I
4
IMSG STATUS

S0@  AC ALIGN AUTO 04:11:03 PMNav 20, 2017

|Center Freq 2.489000000 GHz Avg Type: Log-Puwr waE[loaq5p| reduency
PNO: Fast —»— T1tig:Free Run Avg[Hold: 10110 TrPE |11 ok
IFGainLow  HAtten:30 dB verfP PP PP
e Ofect 145 a5 MKr3 2.500 000 00 GHz][ ~ AutoTune
9 gBiciv_Ref 20.00 dBm -36.022 dBm
1
100 CenterFreq
00 7 \\ 2.489000000 GHz
-10.0 \
= U'?/ StartFreq
-30.0 2 3
CTHTRN" ET TP RRAE A T TI FHY “_.".J_mlu my el bl Ll t 2478000000 GHZ
-40.0 =
-50.0
00 Stop Freq
2500000000 GHz
-/0.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WaLUE & M Man
III--_—_
|  248350000GHz[ 363%dBm[ | | ]
| 250000000GHz|  36022eBm| [ | Freq Offset
I R R 0 Hz

MSG

Restrict-band band-edge measurements BLE 2480 _Antl AV




FCC Part 15.247_KDB558074_Test Report
FCC ID:2ALB6-T4HU1714

i RL RF S0 AC SEMSE:PULSE ALIGN AUTO 04:11:17 PMNay 20, 2017 F
|Center Freq 2.489000000 GHz Avg Type: Log-Pwr TRACE[1 2345 & requency
PNO: Fast —— Trig:Free Run Avg|Hold: 6/10 TYPE IVt
IFGain:Low  MAtten:30 dB verfP FPPFF
Auto Tune
Ref Offset 145 dB Mkr3 2.500 000 00 GHz
19 dBidiv_Ref 20.00 dBm -47.036 dBm
100 CenterFreq
0.m 2.489000000 GHz
-10.0 1
=200
/ \ StartFreq
A0 / \ 2478000000 GHz
400 2 3‘
-50.0
. Stop Freq
2500000000 GHz
00
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #/BW 10 Hz Sweep 1.716 s (8001 pts) 2.200000 MHz
MER| MODE TRC SCL by ¥ FUNCTIOMN FUMCTION WIDTH FUMCTIOM WaLUE A m Man
N [f 2,480 024 00 GHz 45218dBm| [ [ ]
e N | 2,493 50000 GHz 47128dBM| [ [ ]
| 250000000GHz|  47036dBm| | | ] FreqOffset
I 1
I 0 Hz
]

=S OWom -~

A s

=
W
o




FCC Part 15.247_KDB558074_Test Report

W\
Tonscen
FCC ID:2ALB6-T4HU1/714
8.Duty Cycle
Test Mode |Test Channel Ant Duty Cycle[%)] Verdict
BLE 2440 Antl 100 PASS
Duty Cycle BLE 2440 Antl
BN Keysight Spectrum Analyzer - Swept SA @@“&I
] I [500 AC | [ [ SENSE:INT] [ ALIGN AUTO  [05:36:54 PMNov 21, 2017 TracelDetector
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